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FRONT / REAR MOUNT

MANUAL FOR KYOSHO BLIZZARD SR/ FR

FRONT HARDWARE LIST DRILL SIZE KEY

% #6 x 1/2” Pan (2)

i

i BN

Rod End (2)
M3 Threaded Rod x 1 1/2” (1)

#4 x 1/2” Pan (4)

# (4) 4-40(4) 46 (4)

REAR HARDWARE LIST

4-40 x 17 Pan (2) #6 x 1/2” Pan (2)

-~ —_

~

i BN

4-40 x 1/2” Pan (2)

—
#4 x1/2” Pan (20)

y #6x 17 Pan (2)
#4 x1/2” Flat (2)
w(2) 4-40(4) #(4) g\ >
/

Y BN

4-40x 17 Pan

#6 washer

Rod End (2)

CONNECT
SNOW SBLOWER

M3 Threaded Rod x 2 1/4” (1)

/ P 4

TS ®
CONNECT BLIZZARD PLOW 782
You can attach the plow on either the FRONT or REAR mount P, \ Ve

s Ve

#4 washer
Assemble using Ve
parts and hardware 4-40 |o6knut
A / / !
from Blizzard
/ s
Ve

‘\ Remove ball V2

Rod end goes
on'beam

8x10m

B - 3/32”
L]-1/8"
[]-964”
B - 13/64” ° ©
(or 7/327) %
S
A

#6 washer %
\

Works on the FRONT or REAR mount

#6 x 3/4” Pan

Bend linkage included with the Blizzard for FRONT servo to avoid hitting motors

Bend linkage included with the Blizzard for STOCK PLOW x2

FRONT & STOCK PLOW

O)
-
-l

Bend to shape
(Actual size)

LINKAGE CHART
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SPYKER WORKSHOP



